ch

Confederation of Indian Industry

BEST PRACTICES MANUAL
PULP & PAPER INDUSTRY

2 “'1)‘_!. I. -'f"r "'E‘.’. i_

5 i %
= Sl L
§ £ =

- 1 iz (4 i
! :
ey

i
|}
G &

. - '_ s =t 3 . : _ 4 ¥ . I
A T gy - | S v
BT I |7 'CLRET i
A | AR CLCTTTAS
3 il EREERF IR T . TS R [ e Ty

7
f






DISCLAIMER

© 2019 Confederation of Indian Industry

All rights reserved. No part of this publication may be reproduced, stored in retrieval system, or
transmitted, in any form or by any means electronic, mechanical, photocopying, recording or
otherwise, without the prior written permission from Cll-Sohrabji Godrej Green Business Centre,
Hyderabad.

While every care has been taken in compiling this Manual, Cll-Godrej GBC and Indian Paper
[...]
1 pH 3.4 4.2 4.8 4.5 4.1 4.7
2 TDS 5,508 4,614 3,912 4,103 5,059 5,002
Inorganic
3 CoD 1,703 1,504 1,560 1,651 2,042 2,227
4 BOD 791 746 728 721 873 935

% Monthly average pH of the HWECF effluent was 4.2, 4.8, 4.5, 4.1 and 4.7 against the acidic
pH of 3.40.

% The total dissolved solids as inorganic generation decreased at source was 4,614, 3,912,
4,103, 5,059 and 5,002 mg/l during 2014, 2015, 2016, 2017, 2018 and 2019, against the acidic
pH of 5,502 mg/l.

% The Soluble COD generation decreased at source of alkaline chlorine dioxide bleaching was
1,504, 1,560, 1,690, 2,042 and 2,227mg/l during 2014, 2015, 2016, 2017, 2018 and 2019,
against the acidic chlorine dioxide bleaching of 1,567 mg/L.

Confederation of Indian Industry 18



% The Soluble BOD generation decreased at source of alkaline chlorine dioxide bleaching was
746,728, 702, 873 and 935 mg/l during 2014, 2015, 2016, 2017, 2018 and 2019, against the
acidic chlorine dioxide bleaching of 791mg/L.

% Increased COD and BOD content during the year 2017-18 was due to water crises and the year
2018-19 was high bleached pulp production.

This project was implemented in plant scale based on the intensive laboratory studies with and
without using sulphuric acid in chlorine dioxide bleaching of wood pulp and its environmental impact
of the bleach filtrate. This study does not show any significant disadvantage of the bleached pulp
optical properties, strength properties and filtrate characteristics. This project was successfully
carried out in plant scale for 42 days from September 2011. But this project was implemented
continuously from December 2014, with close monitoring of the process variables, pulp quality and
filtrate characteristics. Every month, the shutdown time, the scale samples collected from the feed
pipeline, impeller and press rolls were analysed to identify any significant variation in scale formation
due to process modification.

REPLICATION POTENTIAL

This project could be implemented in all integrated pulp and paper industries where the wood or
Bagasse pulp is bleached with or without ODL stage using Chlorine dioxide solution as bleaching
chemical. The 1.0 to 2.0% chlorine in chlorine dioxide solution is helping in first stage wood pulp
delignification and increase the brightness without using sulphuric acid. This chlorine is a strong
bleaching chemical, which is present in chlorine dioxide solution, and is reducing the hypochlorous
acid generation due to higher initial pH pulp. In order to obtain the maximum brightness benefit from
Dhot stage, it is critical to achieve the target brightness in D1 stage.

CONTACT DETAILS

TAMIL NADU NEWSPRINT & PAPERS LIMITED
DR S. SUBRAMANIAN

DGM (R&D/QC)

EMAIL: SUBRAMANIAN.S@TNPL.CO.IN

Confederation of Indian Industry 19



CASE STUDY 3: ADDITION OF SILICATE FREE PEROXIDE STABILIZER
TO IMPROVE OPERATING COST AND REDUCE THE POLLUTION
LOAD IN THE DEINKING FIBRE LINE

BACKGROUND

Silicate is playing dual role in deinking. Silicate is used in pulper (prevent redeposit of the ink
particles on fibre) as well as oxidative bleaching (as a metal chelate). Bleaching with hydrogen
peroxide is less efficient for secondary fibre than for virgin fibres. Trace metals catalyses the
decomposition of hydrogen peroxide. Chelating agents such as sodium silicate (water glass) and EDTA
are commonly used in secondary fibres bleaching to deactivate the heavy metal ions that contribute
to the wasteful decomposition of hydrogen peroxide. The most commonly used stabilizer is sodium
silicate, used in colloidal polymerized form.

Sodium silicate also has some undesirable properties. For example:
% Dehydration can give a hard hand to the processed goods.

% Precipitation of Silica Si02.nH20 in process street.

+« Anionic property.

% Increased conductivity.

This difficulty has led to a demand for sodium silicate free stabilizer. To address these issues, TNPL
has done a study on Hydrogen peroxide bleaching with silicate free organic peroxide stabilizers
(substituted oxycarboxin acid based) from various suppliers against conventional peroxide stabilizer
sodium silicate.

PROJECT DESCRIPTION

To address the issues, plant scale studies were carried out
on Hydrogen peroxide bleaching with organic silicate free
peroxide stabilizers from various suppliers against
conventional peroxide stabilizer sodium silicate.

pH: 6.5-7.0

Silicate free organic peroxide stabilizers are:

0O Organic in nature. Colour: Light

Brown
O Ecologically accepted.
00 Substituted poly carboxylic acid derivatives.

Liquid in
Nature

O Non-corrosive.

0 Good for the whiteness of the pulp.
Polycarboxylic
acid

0 More sensitive, with metal ion reactivity. derivative

O Stabilizers for the Peroxide, more efficient than

Sodium Silicate.
Figure 2: Properties of silicate free peroxides

Confederation of Indian Industry 20



This dissimilar stabilizer brings about encouraging possessions in quality of the pulp and also
operational practices too. The following are the benefits observed from the usage of silicate free

stabilizer.

Table 9: Benefits of silicate free stabilizer

Particulars Unit

stabilizer

Silicate

Silicate Reduction in CELES
free consumption

stabilizer %

1 Hydrogen Kg/T 25.05
peroxide
H20,

2 Sodium Kg/T 12.3
silicate

3 Magnesium  Kg/T 0.8
sulphate

4 EDTA Kg/T 1

5 Silicate Kg/T
free
organic
stabilizer
6 Sodium in ppm 720

waste
water

19.96 20.3 Organic peroxide stabilizer
stabilizes more efficiently
than silicate, hence the
specific consumption of

H202 peroxide is reduced

100% Sodium silicate has been
completely eliminated in
Oxidative bleaching

100% Use of MgSO, also has been
stopped

100% Usage of Chelating agent
EDTA also stopped.

0.12 = Eliminates all the above
peroxide stabilizer and
chelating agents.

490 31.9 Reduced sodium content

The characteristics of wastewater before and after the silicate free stabilizer addition are shown

below:

Table 10: Wastewater characteristics

Parameter

On Silicate free
stabilizer

Unit On Silicate stabilizer

2 CcoD
3 Sodium
4 TDS

SCALE DEPOSITION IN DISPERSER

Ppm 1,750 1,620
Ppm 620 480
Ppm 3,180 2,360

Usage of silicate free stabilizers leads a solution to a very mammoth operational problem such as
scale deposition in disperser plates. There is frequent jamming of pulp in dispersers plate due to
scale deposition of silica by sodium silicate, leading to frequent breakdown of the plant.

Confederation of Indian Industry

21



After the usage of silicate-free organic peroxide stabilizers, TNPL - DIP plant put an end to the
frequent jamming and deposit problem in disperser.

SAVING DETAILS

‘0

% Reduction of Sodium (TDS) load in waste water stream by eliminating the sodium silicate in
oxidative bleaching stage.

% Reduction specific chemical consumption of Peroxide and silicate and other chelating agents,
and thus reduce the production cost.

% Reducing deposit and scaling issues caused by sodium silicate in disperser.

% Apart from operational and quality improvements, the peroxide stabilizer has reduced the
overall cost of production of deinked pulp. By decreasing the operating cost and production
cost, the plant performance has been considerably improved.

, F - r N o} J J
““‘ \’\'\N nYa 27 ‘\vl

iy e g

AN ﬂn'mn,w,' ¥ e wi""'“if"‘;‘“

N e 0 i U e 2T e
ADARAAANT SR PRl VT D
! a . : & ‘\
ﬂhhhkvﬁtx \

\W‘*‘

Figure 4: Sodium Silicate as peroxide stabilizer Figure 4: Silicate free organic peroxide stabilizer

COST SAVING CALCULATION

By reduction of sodium silicate consumption : 12 Kg X 10: 120 per Tonne of Deinked pulp
By reduction of hydrogen peroxide consumption: 5 Kg X 36: 288 per Tonne of Deinked pulp
Reduction of other chelating agents (EDTA) : 1 Kg X 220: 220 per Tonne of Deinked pulp
Total cost savings per ton of pulp : INR 628.

Total cost savings per day : INR 1,75,840.

Confederation of Indian Industry 22



REPLICATION POTENTIAL

This is applicable in all waste paper plants that have peroxide-based oxidative bleaching stage.

CONTACT DETAILS

TAMIL NADU NEWSPRINT & PAPERS LIMITED
DR S. SUBRAMANIAN

DGM (R&D/QC)

EMAIL: SUBRAMANIAN.S@TNPL.CO.IN

Confederation of Indian Industry 23



CASE STUDY 4: PARTIAL REPLACEMENT OF FURNACE OIL IN LIME
KILN BY CO-FIRING BIOGAS GENERATED FROM ANAEROBIC
LAGOONS

BACKGROUND

The waste water generated from various sections of the mill are collected in an equalization tank
and treated in primary clarification, vacuum filtration, aeration system, by activated sludge process
followed by secondary clarification. The treated final effluent confirming to inland surface water
discharge standards is sent from the factory and used by the farming community in the
neighbourhood. The quality of waste water varies in organic load in different streams.

To assess the organic load for effective treatment, the environmental cell analysed the various
parameters to minimize the load to ETP at source. Based on the study, it was found that the waste
water from bagasse pulp mill and foul condensate from SRP were in the top list. To counteract this,
a scheme was formulated to reduce the organic load before it enters ETP.

PROJECT DESCRIPTION

The conventional way of treating foul condensate is to install an expensive stripper column in black
liquor evaporation plant and to spend steam to convert it as Stripper off gas and burn it in lime kiln.

But the plant adopted a unique route in which the treatment of foul condensate is done along with
bagasse effluent biologically for generation of biogas, the first of its kind in the treatment of foul
condensate. The foul condensate from SRP evaporators is treated by anaerobic digestion. Generated
bio-methane gas is burnt in the rotary lime kiln to replace a part of furnace oil.

An anaerobic lagoon was installed early in 1984 to treat the High BOD effluent from bagasse plant.
The biogas generated was let to the atmosphere without any collection device. A suitable supplier
was identified to make a balloon cover above the anaerobic lagoon to collect the biogas and was
pumped by a blower to the power boilers to a tune of 2,000 Nm3/day.

Meanwhile, odour nuisance in the surrounding SRP evaporator area was found. To mitigate the odour,
a system was formulated to collect the foul condensate and pump the same to the anaerobic lagoon
to convert the organic matter into a valuable biogas, one of the unique features in the pulp and paper
industry sector. The biogas collected was analysed for the quality of methane content, which was
found to be 0.65%. Adequate care was taken to avoid the impact of sulphide in the anaerobic digestion
by regular addition of Ferric chloride. Regular supplementation of nitrogen and phosphate is done for
biological activity in addition to micronutrients for enhancing the methanogenic activity. Regular
testing of the performance of the anaerobic system is monitored by laboratory for the percentage
reduction in BOD, COD and VFA ratio.

COST SAVING CALCULATIONS

Initial investment to capture biogas in boiler : INR 68 Lakhs

To divert foul condensate to anaerobic lagoon and extend the gas line to Lime kiln
INR 29 Lakhs

Total Investment : INR 97 Lakhs

Confederation of Indian Industry 24



Figure 6: Lagoon in place at SPB, Erode Figure 6: Co-firing arrangement

SAVING DETAILS

Details of other savings attained:

7
0‘0

Reduction of furnace oil in the rotary lime kiln to a level of 3-3.5 kl/day, saving INR 1-1.25
lakhs/day.

% Mitigation of biogas to the atmosphere.
% Elimination of odour nuisance.
% Reduced organic load to ETP and improved performance of the treated wastewater.

% Reduced energy and nutrient consumption in the aeration system.

REPLICATION POTENTIAL

The above mode of treatment methodology adopted can be replicated by the other mills
effortlessly.

CONTACT DETAILS

SESHASAYEE PAPER AND BOARDS LTD.
MR. GANESH BHADTI

VICE PRESIDENT - TECHNICAL

EMAIL: GANESHB@SPBLTD.COM

Confederation of Indian Industry 25



CASE STUDY 5: OPTIMIZE L/G RATIO ACROSS COOLING TOWERS
TO IMPROVE CONDENSER VACUUM

BACKGROUND

Cooling towers are among the most important auxiliaries in any power plant. The water that gets
circulated through the condenser to remove the heat from the steam has to be cooled and bought
down to saturation temperature levels prior to it being used for cooling purposes. This heat and mass
transfer that takes place across the cooling tower is expressed in terms of the L/G ratio across the
cooling tower. The L/G ratio of any cooling tower is the ratio of the water & air mass flow rates. Any
variations in the L/G ratio across the cooling tower will also have an impact on the vacuum that
needs to be maintained at the condenser

PROJECT DESCRIPTION

This project was implemented at Emami Paper Mills Ltd., , 4
Balasore. During the analysis of their power plant cooling
tower, it was seen that the L/G ratio maintained across the
cooling tower is 1.4 kg/kg of liquid. The CT fans were
operating at 72% load condition. The plant team considered
this as an opportunity and laid down steps to improve the
cooling tower performance. The blade angles of the fan were
increased from 11 to 14°C. The following were the benefits
achieved:

% L/G ratio increased to 1.5-1.7.

Figure 7: Cooling Tower in Plant

% Reduction in approach by 1.5%C and increase in range
by 1°C.

% Improvement in overall cooling tower effectiveness: 8%.

SAVING DETAILS

Owing to these changes, the major impact the plant has encountered was in terms of the
improvement in the overall condenser performance. The condenser vacuum increased from 0.88 to
0.91 kg/cm? and the turbine exhaust temperature reduced from 52 to 47°C. With these changes in
the operating parameters of the power plant, the plant team were able to generate 132 kW per hour
of additional power. The cost overall savings achieved as reported by the unit was INR 44 Lakhs,
based on a unit cost of INR 4 and 350 days of operation.

REPLICATION POTENTIAL

The project can be replicated in all CPP-based cooling tower for performance improvement, and
does not involve any significant investment.

CONTACT DETAILS

EMAMI PAPER MILL LIMITED,
MR. G. NAGESWARA RAO,

SR. DGM (POWER & UTILITY)
MOBILE: 7893955991

EMAIL: GNRAO@EMAMIPAPER.COM

Confederation of Indian Industry 26



CASE STUDY 6: MAXIMIZE RECYCLING OF HOT WATER GENERATED
IN HARDWOOD PLANT TO WATER TREATMENT PLANT

BACKGROUND

Excess hot water is generated in Super Batch digesters cooking process of hard wood plant, and it is
pumped to Chemical Bagasse Plant fibre line usage through the hot water tank available at Chemical
Bagasse plant. Due to disturbance in the Chemical Bagasse Plant fibre line, the water is overflowing
from hot water tank and going into the drain.

PROJECT DESCRIPTION

Whenever the hot water tank
reaches 90% level in Chemical
Bagasse Plant fibre line due to
stoppage and/or disturbance in
Chemical Bagasse Plant operation,
the excess hot water generated in
Super Batch digesters cooking
process is pumped to Water
Treatment plant, by operating two
manual valves. To avoid manual
operation and to avoid draining of
hot water during valve changing,
two control valves were
introduced in this line and the
operation was made automatic
with necessary logic in the
Distributed Control System in Hard Wood Plant.

Figure 8: Arrangement made for recycling hot water

The reduction in pulp mill fresh water consumption over a one-year period is shown below:

Water Consumption in Pulp Mill

15000
24 14000
> 13000
= 12000
a 20 et
5 . 11000 g
= 12 - 10000 P
-
E 16 [175 2000
2000
14
JOO00
1z 000
5 % 5 &5 0z 0w m = o=
6 = = E — =
= -g‘ (S} E a = = -
Maonth & Year
— S pecific Water comsumption == Total Water consum ption

Figure 9: Trends in freshwater consumption

Confederation of Indian Industry 27



SAVING DETAILS

Details of freshwater saved, investment, and monetary savings as estimated by the unit are shown

in the table below:

Table 11: Details of Savings Achieved

S. No Particulars UOM

Value

Mar’18

1 Planned date of completion